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V0000 G

RTRBHEAGEF,/ 2, AhFEPEREEE AT (The following samples was/were submitted and
identified by/on behalf of the client as) :

% LA (Sample Description) s BB

LA EE(Style/Item No.) : EP-01 (%)

ok B # (Sample Receiving Date) ¢ 2012/01/09

5ﬂ']'§x‘t—.ﬂ}]f'asj('resting Period) : 2012/01/09 TO 2012/01/16

BE T K (Test Requested) : ’fﬁﬁg—f’ig;’i, e A A E. (As specified by client, determine

Phthalates content in the submitted sample(s).)

WMBF % (Test Method) 1 EH TF—H (Please refer to next pages.)
M &R (Test Results) : FHRT—8 (Please refer to next pages.)
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24 FE (Test Results)

i) 2% 8F1Z (PART NAME) No.1 : ¥ E&:84% (PURPLE FOAM)

A RA T Rt AR % 7 EAM oy R

(Test Items) ) (Unit) (Method) ARl (Result)
(MDL) No.1

MR FERTRATE / BBP 0.003 n.d.
(Benzyl butyl phthalate) (CAS
No.: 85-68-7)
MR_TEE= (- 40 £)8 / 0.003 n.d.

DEHP (Di- (2-ethylhexyl)
phthalate) (CAS No.: 117-81-7)

AR —Veg— 285/ DIDP (Di- L )’ 0.01 n.d.
isodecyl phthalate) (CAS No.: 5ZEN 14372, R{ARAM/ Tk

26761-40-0) 5 1B M=, / With reference to
(3
EN 14372. Analysis was

MR —_ et — R IHE / DINP (Di- 0.01 n.d
isononyl phthalate) (CAS No.: pestonned. R e,
28553-12-0)
AR —_WEE —F B / DNOP (Di-n- 0.003 n.d.
octyl phthalate) (CAS No.: 117-
84-0)
K - WEs - TH: / DBP (Dibutyl 0.003 n.d.
phthalate) (CAS No.: 84-74-2)
fizE(Note) @

1. mg/kg = ppm; 0.1wt% = 1000ppm

2. n.d. = Not Detected (FKigd)

3. MDL = Method Detection Limit (7 348 4% R{E)
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. A

K REBR(GCIMS) 2 iR ZR |
Analytical flow chart of Soxhlet extraction (GC/MS) procedure

1) AR - #8# [ Name of the person who made measurement: Roman Wong

2) MR AFA & F [ Name of the person in charge of measurement: Troy Chang

M :#)3X%8 B (Test ltems): sT#4#] / Phthalate

B A R/ a4 /
Sample pretreatment/separation

!

o FERRA & X ERE /
Sample extraction by soxhlet method

y

FRUREEARE /
Concentrate/Dilute Extracted solution

!

AADR AT H R AT/
Analysis was performed by GC/MS

!

#3E | Data
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(The tested sample '/ part is marked by an arrow if it's shown on the photo.)

CE/2012/11668

Cxx R LE R (End of Report) **
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